



Testing. Advising. Assuring.

<b>EWFA CERTIFICATE OF TEST</b>	<b>CERTIFICATE No : SFC 2398200.1</b>	<b>Page 1 of 1</b>
---------------------------------	---------------------------------------	--------------------

<b>Report Sponsor</b>	<b>Certificate Issue Date</b>
Velux Australia Pty Ltd 321-323 Princes Highway, St Peters, NSW, 2044.	8/01/10

<b>Introduction</b>
The element of construction described below was tested by this laboratory on behalf of the test sponsor in accordance with the stated test standard and achieved the results stated below. Refer to the referenced test report for more information.

<b>Referenced Report</b>	<b>Test Date</b>	<b>Test Standard</b>
EWFA 2398200.2	20/11/2009	AS1530.8.1-2007.

<b>Description of Product</b>		
<b>Product name</b>	<b>Test Specimen Arrangement</b>	<b>Rating</b>
Velux FS S06 2004A Skylight	The system was nominally 1170mm x 1205mm in size and supported by a timber truss roof clad with corrugated steel roof sheeting. The fascia and gutter were steel. Refer to the test report for a full description.	<b>BAL 40</b>

<b>Notes</b>
<b>THIS CERTIFICATE IS PROVIDED FOR GENERAL INFORMATION ONLY AND DOES NOT COMPLY WITH THE REGULATORY REQUIREMENTS FOR EVIDENCE OF COMPLIANCE.</b>
Reference should be made to the relevant test report to determine the applicability of the test result to a proposed installation.
The results of these fire tests may be used to assess fire hazard, but it should be recognised that a single test method will not provide a full assessment of fire hazard under all conditions.

<b>TESTING AUTHORITY</b>	Exova Warringtonfire Aus Pty Ltd	
<b>Address</b>	PO Box 4282 DANDENONG SOUTH VIC 3164 Unit 2, 409-411 Hammond Road, DANDENONG VIC 3175	
<b>Phone / Fax</b>	+61 (0) 3 9767 1066 / +61 (0) 3 9767 1001	
<b>ABN</b>	81 050 241 524	
<b>Email / Home Page</b>	<a href="http://www.exova.com">www.exova.com</a>	
<b>Authorisation</b>	Prepared By:  C. M. McLean	Reviewed By:  K. G. Nicholls